
English

Parts Manual
ZMMKW34170.968999757

Please read the operator’s manual carefully and make sure you 
understand the instructions before using the machine.



©2007 HTC. All Rights Reserved.
Beatrice, NE. Printed in U.S.A.



CONTENTS

NOTE:  ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CHASSIS / MAINFRAME ........................................... 4
KAWASAKI 16 HP ...................................................... 6
KOHLER 18 HP .......................................................... 8
KAWASAKI 17 HP AND 19 HP ................................. 10
STEERING ............................................................... 12
PARKING BRAKE .................................................... 14
HYDRAULIC PUMP-MOTOR ................................... 16
MOWER LIFT / DECK LIFT ...................................... 18

34” DECK ................................................................. 20
44” DECK ................................................................. 22
CONTROLS .............................................................. 24
FUEL SYSTEM ......................................................... 26
SEAT ........................................................................ 28
CASTERS................................................................. 30
ELECTRICAL ........................................................... 32
DRIVE....................................................................... 34
DECALS ................................................................... 36



4

24
15

12

19

23

18

16
14

11

3

13

9

8

24

6

7

17

2

22

1

4

17

16

16

14

20

25
26

10

13

21

5

1424

18

CHASSIS / FRAME

sdwyer
26



5

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

CHASSIS / FRAME

539 102436 1..  ...1  ... BATTERY,
539 1328052..  ....1 .... CHANNEL SEAT MOUNT 
539 1328013..  ....1 .... FRAME W/DECALS
539 110813 4..  ...1  ... “U” TYPE RETAINER ¼ 
539 114832 5..  ...1  ... DECAL, OIL TANK
539 977778 6..  ...2  ... ABRASIVE PAD
539 107958 7..  ...2  ... FOOT PAD
539 115290 8..  ...1  ... BATTERY TIE-DOWN 
539 115291 9..  ...1  ... TIE-DOWN INSULATOR 
539 11561710..  ....2  ... NUT 5/16-18 HEX NYLOC 
539 990598 11..  ...2  ... WASHER ¼ FLAT 
539 118691 12..  ...1  ... SCREW ¼-20 X ¾" WING  
539 104763 13..  ...6  ... “U” TYPE RETAINER 5/16 
539 990316 14..  ...6  ... RHSNB 5/16-18 x ¾ 

539 132811 15..  ...1  ... CHANNEL, TANK MOUNT 
539 990717 16..  ...6  ... NUT 5/16-18 HEX NYLOC
539 117399 17..  ...4  ... SCREW, BUTTON HEAD 
539 990188 18..  ...2  ... WASHER 5/16 SAE FLAT 
539 976978 19..  ...2  ... NUT ¼-20 HEX NYLOC 
539 976934 20..  ...2  ... HCS 5/16-18 X ¾ 
539 121767 21..  ...1  ... TANK ASSM 

Ref #s 24-26 
539 132804 22..  ...1  ... PANEL, FRONT 
539 1132832 23..  .1  ... PLATE, FOOT W/DECALS  
539 12176324..  ....1 .... OIL FILTER
539 12176625..  ....1 .... HYDRO TANK
539 10120226..  ....1 .... OIL CAP

martib1
Typewritten Text
Not Shown:
539 132809...2...TRAILING ARM, RED



6

ENGINE

2

3

4

6

7

8

1

5

9
10

11

12

13

14

14

12

15

17

18

19

16

20

sdwyer
7



7

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

ENGINE

539 1100651..  ....1 .... BOLT, 7/16 -20 x 2¾
539 1153872..  ....1 .... KEY, ¼ x .88
539 1155463..  ....1 .... WASHER, 7/16

539 1188934..  ....1 .... OIL DRAIN
539 1194895..  ....1 .... HUB, BEARING-SPACER
539 1196806..  ....1 .... ADAPTOR, OIL DRAIN
539 1207867..  ....1 .... CLUTCH
539 1213088..  ....1 .... DRIVE PULLEY, ENGINE
539 9769359..  ....3 .... HCS 5/16-18 x 1½
539 97693710..  ....1 .... HCS 5/16-18 x 2

539 97697911..  ....2 .... NUT 3/8-16 HEX NYLOC
539 99064512..  ....2 .... RHSNB 3/8-16 x 1
539 99071713..  ..18 .... NUT 5/16-18 HEX NYLOC
539 99031614..  ..14 .... RHSNB 5/16-18 x ¾
539 13282015..  ....1 .... SUPPORT, TANK RT
539 13281916..  ....1 .... SUPPORT, TANK, LT
539 13282117..  ....1 .... ANCHOR, CLUTCH
539 13282218..  ....1 .... HITCH, BLACK
539 13282519..  ....1 .... GUARD, MUFFLER
539 13282520..  ....1 .... GUARD, REAR



8

STEERING

3

23

11

9

24

2

30

16

17

14

1

7

33

28

10

35

39

36
41

5

31

37

12

38

39
12

20 14

25

18

4

26

32

15

35

40

17

13

35

6

11

8
3839

35

2

36

34

13

24

28 19

29

22

27

21

37

37

sdwyer
15

sdwyer
29



9

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

STEERING

539 1013321..  ....2 .... ½-13 x 2¾ HHB
539 1083962..  ....2 .... 5/16-18 x 2½ HHB
539 1103403..  ....2 .... 5/8-11 HEX NUT NYLOC
539 1155024..  ....4 .... 5/16-24 HEX JAM NUT
 539 1155335..  ...2 .... 5/16 FLAT WASH TYPE A
 539 9910736..  ...2 .... 5/16-24 HEX JAM NUT LH
539 1155707..  ....2 .... WASHER, .626 ID x.056
539 1080108..  ....2 .... ½-13 HEX NUT NYLOC
539 1156179..  ....2 .... 5/16-18 HEX NUT NYLOC
539 11563810..  ....2 .... GREASE ZERK
539 11081311..  ....4 .... U NUT, ¼-20
539 11567412..  ....8 .... NUT 5/16-18 HEX FLANGE
539 11567713..  ....2 .... CLIP NUT 5/16-18
539 11572914..  ....2 .... ROD END - RH
539 10108015..  ....2 .... DECK SWITCH
539 11668916..  ....2 .... ROD END COUPLER
539 11669017..  ....2 .... ROD END - LH
539 11747618..  ....2 .... ROD
539 11786319..  ....1 .... PLATED PIVOT, RH
539 11786520..  ....1 .... PLATED PIVOT, LH
539 11790021..  ....2 .... MOUNT, DAMPNER

539 11794922..  ....1 .... SPRT, STEER CNTRL RH
539 11795023..  ....1 .... SPRT, STEER CNTRL LH
539 12089924..  ....2 .... GRIP
539 12095025..  ....1 .... LEVER, PLATED LH
539 12095126..  ....1 .... LEVER, PLATED RH
539 12095627..  ....2 .... BUSHING ½ ID x ¾ OD
539 12106528..  ....2 .... LEVER, UPPER
539 12264529..  ....2 .... DAMPER, DUAL ACTION
539 91112130..  ....4 .... BELLEVILLE WASHER, 5/8
539 97693531..  ....4 .... 5/16-18 x 1½ HHB GR 5
539 97695232..  ....4 .... PAN HD SCR,10-24 x 5/8
539 97697733..  ....4 .... 10-24 HEX NUT NYLOC
539 99019634..  ....2 .... 5/16-18 HEX NUT
539 99020935..  ..10 .... 5/16-18 x 1 HHB
539 99025036..  ....6 .... ½ FLAT WASH NARROW
539 99031637..  ....2 .... 5/16-18 x ¾ ZD
539 99058038..  ....4 .... ¼-20 x ¾ HHB
539 99071739..  ..10 .... 5/16-18 HEX NUT NYLOC
539 99100340..  ....2 .... ¼-20 x 1¾ HHB
539 99111241..  ....2 .... ¼-20 HEX JAM NUT



10

PARKING BRAKE

8

14

6

6

15

26

11

24

19

22

9

4

16

10

12

1

18

2

7

5

21

4

24

13

17

20

25

23

1

2
3

26

9

14

24

24

26

26 28

29

sdwyer
5



11

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

PARKING BRAKE

539 1072711..  ....2 .... RHSSNB 5/16-18 x 1
539 1093322..  ....2 .... NUT 3/8-16 HEX JAM
539 1156173..  ....2 .... NUT 5/16-18 HEX NUT NYLOC
539 1156684..  ....2 .... ROLL PIN, 3/16 x 1¼
539 121861 5..  ...1  ... BRAKE SWITCH
539 1156806..  ....4 .... HAIR PIN COTTER
539 1163507..  ....1 .... SPRING
539 1174778..  ....1 .... SHAFT, BRAKE
539 1174789..  ....2 .... SWIVEL, BRAKE
539 11752210..  ....1 .... ROD, BRAKE LH
539 11752311..  ....1 .... ROD, BRAKE RH
539 11753112..  ....1 .... WLDMT, BRAKE SHOE LH
539 11753213..  ....1 .... WLDMT, BRAKE SHOE RH
539 11753614..  ....2 .... WLDMT, BRAKE PIVOT
539 11782315..  ....1 .... BRAKE LINK, DRILLED

539 11782416..  ....1 .... BRAKE HANDLE DRILLED
539 13280717..  ....1 .... BRACKET, TANK MNT, LH
539 13280618..  ....1 .... BRACKET, TANK MNT, RH
539 11789819..  ....2 .... E-RING 7/8
539 11892820..  ....2 .... GREASE ZERK-¼
539 12092121..  ....1 .... GRIP, BRAKE HANDLE
539 97694122..  ....1 .... HHB 3/8-16 x 1¼
539 97697923..  ....1 .... NUT 3/8-16 HEX NYLOC
539 99031624..  ....6 .... RHSNB 5/16-18 x ¾
539 99061325..  ....1 .... NUT 3/8-16 HEX FLANGE
539 99071726..  ....2 .... NUT 5/16-18 HEX NYLOC
539 11785127..  ....1 .... MOUNT, SWITCH
539 97697728..  ....2 .... NUT #10-24 HEX NYLOC
539 97695229..  ....2 .... SCREW #10-24 x .625



12

1

2

3

9

5

4

7
8

13

14

11

12

10

15

6

20

18

20

21

22

17

16

16

23

21

19

24

25

26

HYDRAULIC PUMP-MOTOR

sdwyer
8

sdwyer
7
8

sdwyer
9

sdwyer
10

sdwyer
5

sdwyer
6

sdwyer
1

sdwyer
13

sdwyer
4

sdwyer
12



13

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1152781..  ....1 .... IDLER PULLEY
539 1155462..  ....1 .... WASHER.445 x 1.387 x .255
539 1080103..  ....1 .... NUT ½-13 HEX NYLOC
539 1160084..  ....1 .... BUSHING 1.90
539 1178555..  ....1 .... TUBE HYD LH-A
539 117856 6..  ...1 .... TUBE HYD LH-B
539 1178577..  ....1 .... TUBE HYD RH-A
539 1178588..  ....1 .... TUBE HYD RH-B
539 1178729..  ....1 .... T-ASM HYD SUCTION
539 11787310..  ....1 .... T-ASM HYD CASE DRAIN
539 11788511..  ....1 .... BELT TENSIONER
539 11801212..  ....1 .... V-BELT
539 11876213..  ....1 .... SPRING

539 11886914..  ....1 .... HHB 3/8-16 x 3
539 11896315..  ....1 .... HHB ½-13 x 1¾
539 12175916..  ....2 .... FITTING HYDRAULIC
539 12176017..  ....3 .... FITTING HYDRAULIC
539 12176118..  ....2 .... FITTING HYDRAULIC
539 12185919..  ....1 .... SPRING MOUNT
539 12688820..  ....2 .... ADAPTER-MALE 9/16-18
539 12693721..  ....1 .... WASHER 3/8 INT EXT L
539 97697922..  ....1 .... NUT 3/8-16 HEX NYLOC
539 99051723..  ....1 .... WASHER 3/8 FLAT
539 99056324..  ....1 .... HHB 3/8-16 x 1
539 13214525..  ....1 .... PUMP, LH
539 13214626..  ....1 .... PUMP, RH

HYDRAULIC PUMP-MOTOR



14

MOWER LIFT / DECK LIFT

23

33

33

33

19
19

1927

27

27

36

36

36

30

30

25

30

20

25

24

5

9

24

5

9
4

4

1

4

6

18

8
35

35

28

14

12

29

38

2

21
17

8

35

26

37

16

7

35

10

8
34

31
35

32

30

26

29

22

6 1

28

2

13
35

3

11

14

33

19
27

36



15

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1004761..  ....4 .... NUT 5/8-11 HEX JAM
539 1083692..  ....2 .... HHB ½-13 x 1¼
539 1153593..  ....1 .... BLADE ADAPTOR
539 1155014..  ....4 .... HAIR PIN COTTER
539 1155185..  ....2 .... WASHER 5/8 STD FLAT
539 1155586..  ....2 .... NUT ½-20 HEX JAM
539 1155657..  ....1 .... WASHER 5/8 x .063
539 1080108..  ....3 .... NUT ½-13 HEX NYLOC
539 1157699..  ....2 .... NUT ½-20 HEX JAM LH
539 11603910..  ....3 .... SPACER
539 13283411..  ....1 .... WLDT, LIFT ARM, LH
539 13283312..  ....1 .... WLDT, LIFT ARM, RH
539 13281013..  ....1 .... LINK, LIFT HANDLE
539 11789814..  ....2 .... E-RING 7/8
539 11790315..  ....1 .... OUTER QUADRANT
539 13281416..  ....1 .... LIFT HANDLE WELDMENT
539 13281317..  ....1 .... LIFT LATCH
539 13281518..  ....1 .... FOOT PEDAL
539 11816519..  ....4 .... HHB 3/8-16 x 1½ FLG

MOWER LIFT / DECK LIFT

539 11878320..  ....1 .... CLEVIS PIN
539 11901221..  ....1 .... SPACER
539 12025922..  ....1 .... HAIR PIN COTTER
539 12092123..  ....1 .... GRIP, BRAKE HANDLE
539 12130924..  ....2 .... FEMALE CLEVIS RH
539 12132125..  ....2 .... FEMALE CLEVIS LH
539 12132926..  ....2 .... LIFT SPRING
539 12133327..  ....4 .... CHAIN
539 12133828..  ....2 .... WASHER, .65 x 1¼
539 12155729..  ....2 .... TIE BAR
539 12262730..  ....4 .... CLEVIS PIN ½ x 1½
539 97693431..  ....1 .... HHB 5/16-18 x ¾
539 97693532..  ....3 .... HHB 5/16-18 x 1½
539 97697933..  ....4 .... NUT 3/8-16 HEX NYLOC
539 99018834..  ....1 .... WASHER 5/16 FLAT
539 99025035..  ....6 .... WASHER ½ FLAT NARROW
539 99061336..  ....4 .... NUT 3/8-16 HEX FLANGE
539 99064637..  ....1 .... HHB ½-13 x 1
539 99071738..  ....3 .... NUT 5/16-18 HEX NYLOC



16

1

2

3

4

5

6

7

8

9

10

11

12

13
14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29
30

31

32
33

34

35

36

37

38

39

6

8

35

39

20

21

27

12

34" DECK

40

sdwyer
6

sdwyer
6

sdwyer
5

sdwyer
33

sdwyer
27

sdwyer
19

sdwyer
26



17

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1083461..  ....2 .... ½-13 x 2½ HHB GR 5
539 1095542..  ....1 .... ½ FLAT WASHER
539 1328293..  ....1 .... HINGE, DEFLECTOR
539 1328304..  ....1 .... DEFLECTOR
539 1152205..  ....3 .... BUSHING ½ ID x ¾OD
539 1152786..  ....2 .... IDLER PULLEY
539 1155747..  ....1 .... EYEBOLT 5/16 X 3½
539 1156098..  ....3 .... ½-13 HEX NUT NYLOC
539 1156409..  ....6 .... ¼-20 x ½ SCREW
539 11564710..  ....1 .... STUD ½-13 x 2
539 11569711..  ....1 .... DECAL, DANGER
539 11571712..  ....2 .... DECAL - DANGER
539 11594813..  ....1 .... H.D. PULLEY SPACER
539 11601014..  ....1 .... TUBE-.51 x.75 x .63
539 11622515..  ....1 .... DEFLECTOR PIN
539 11635116..  ....1 .... BELT GUARD
539 11770717..  ....1 .... DECAL, FUSION
539 13283518..  ....1 .... DECK ASSEM  W/DECALS
539 11781119..  ....1 .... V-BELT
539 11783820..  ....2 .... BLADE WASHER

539 11783921..  ....2 .... HHB 5/8-18 x 2¼ GR 8
539 11788622..  ....2 .... PULLEY GUARD, 34
539 11788823..  ....1 .... IDLER WELDMENT
539 13242624..  ....1 .... DECAL, 34
539 13283125..  ....1 .... DEFLECTOR MNT WLDMT
539 11795526..  ....2 .... SPINDLE ASSEMBLY
539 11803927..  ....2 .... 34” HI-LIFT BLADE
539 11805728..  ....1 .... DECAL - BELT ROUTING
539 12025929..  ....2 .... HAIR PIN COTTER
539 12092030..  ....1 .... SPRING, DECK BELT
539 12147831..  ....1 .... 3/8-16 x 6.0 HHB GR5
539 12257432..  ....1 .... BUSHING
539 12263333..  ....1 .... ROLLER, 3-¾
539 97697934..  ....1 .... 3/8-16 HEX NUT NYLOC
539 99018835..  ....3 .... 5/16 FLAT WASHER
539 99025036..  ....2 .... ½ FLAT WASHER NARROW
539 99031637..  ....2 .... 5/16-18 x ¾ GR5 ZD
539 99051738..  ....1 .... 3/8 FLAT WASHER
539 99071739..  ....3 .... 5/16-18 HEX NUT NYLOC
539 10206340..  ....1 .... DECAL, COMMERCIAL

34" DECK



18

5

4

15

8

1

2

3

10

12

14

13

6

3

CONTROLS

7

9

11

3

16

sdwyer
16

sdwyer
11

sdwyer
9

sdwyer
8



19

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1100741..  ....1 .... HOUR METER
539 1152082..  ....1 .... BACKING PLATE
539 1156403..  ....4 .... ¼-20x½ SCREW
539 1158504..  ....1 .... CIRCUIT BREAKER
539 1324405..  ..1 .... FENDER
539 1319316..  ....1 .... CONTROL PANEL 
539 1324437..  ....1 .... DECAL,CONTROL PANEL
539 1032758..  ....1 .... THROTTLE CABLE
539 1075419..  ....1 .... IGNITION SWITCH

CONTROLS

539 10754410..  ....1 .... IGNITION SWITCH KEY
539 10176811..  ....1 .... CLUTCH SWITCH
539 97693412..  ....2 .... 5/16-18 x ¾ HHB GR 5
539 97695213..  ....2 .... PAN HD SCR #10-24 x 5/8
539 97697714..  ....2 .... 10-24 HEX NUT NYLOC
539 99018815..  ....2 .... 5/16 FLAT WASHER
539 12273616..  ....1 .... CHOKE CABLE



20

FUEL SYSTEM

1

8

3

2

8

5

7

4

3

6

7

sdwyer
1



21

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

FUEL SYSTEM

539 1061881..  ....1 .... CAP, FUEL
539 9122222..  ....4 .... FUEL LINE CLAMP
539 1157363..  ....1 .... HOSE ¼ X 8
539 1170504..  ....1 .... HOSE ¼ X 28

539 1324395..  ....1 .... FUEL TANK
539 1192726..  ....1 .... FUEL VALVE
539 9769347..  ....4 .... HHB 5/16-18 x ¾
539 9901888..  ....4 .... WASHER 5/16 FLAT



22

SEAT

1

4

8

6

2

5

9 3

10

7

8

5

81

7

sdwyer
9



23

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1156741..  ....2 .... NUT 5/16-18 HEX FLANGE
539 1160912..  ....2 .... SPACER
539 1328163..  ....1 .... SEAT PLATE
539 1181024..  ....2 .... CLIP
539 1191025..  ....2 .... ISO MOUNT 1½ x ¾

SEAT

539 9769346..  ....2 .... HHB 5/16-18 x ¾
539 9901887..  ....4 .... WASHER 5/16 FLAT
539 9907178..  ....4 .... NUT 5/16-18 HEX NYLOK
539 1197419..  ....1 .... SEAT SWITCH
539 10342210..  ....1 .... SEAT



24

2

3
4

5

6

7

8

9

10

11

12

1

9

13

CASTERS

15

16

14

17

sdwyer
7

sdwyer
5

sdwyer
10

sdwyer
9

sdwyer
6



25

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

539 1155661..  ....2 .... HHB 5/16-18 x 1 NYLOC
539 1156752..  ....2 .... WASHER, 1.025 ID x 1.64 OD
539 1157473..  ....2 .... CASTER SPRING
539 1157494..  ....2 .... CASTER PLUG
539 1157505..  ....2 .... BEARING
539 1328266..  ....2 .... CASTER WLDT
539 1179017..  ....2 .... CASTER BUSHING
539 1025358..  ....2 .... BEARING DUST CAP
539 1197599..  ....4 .... BEARING - ECC LOCK

539 11989810..  ....2 .... CASTER WHEEL ASSM
539 11990411..  ....2 .... TUBE
539 12159112..  ....2 .... ½-13 HEX NUT NYLOC
539 12174913..  ....2 .... ½-13 x 6½ CAR BOLT(SAE)
539 12121914..  ....1 .... RIM
539 12122015..  ....1 .... TIRE
539 11563816..  ....1 .... ZERK
539 91223417..  ....1 .... VALVE STEM

CASTERS



26

ELECTRICAL

2

3

1
10

6

7

8

4

9

7

8

11

9

8

11

5

11

sdwyer
3



27

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1152921..  ....1 .... TIE DOWN W/INSULATOR
539 1153642..  ....2 .... SOLENOID/STARTER CBL
539 1157743..  ....1 .... SOLENOID
539 1164004..  ....1 .... TERMINAL COVER-SM
539 1174235..  ....1 .... 12V BATTERY
539 1213316..  ....1 .... TERMINAL COVER
539 1227547..  ....1 .... BATTERY CABLE

ELECTRICAL

539 9769788..  ....2 .... ¼-20 HEX NUT NYLOC
539 9900539..  ....4 .... ¼ INT L-WASHER
539 99018810..  ....2 .... 5/16 FLAT WASHER
539 99058011..  ....4 .... ¼-20 x .75 HHB GR 5

NOT SHOWN:
539 117964....1 .... WIRE LOOM



28

DRIVE

1

3

5

6

9

10

11

12

13

14

15

16

17
18

19

20
21

22

24
26

27

25

1

28

2

4

7

23

8

28

29

31

30

sdwyer
13



29

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1004131..  ....4 .... RHSB 3/8-16 x 1¼
539 1011732..  ....8 .... NUT ½-20 UNF HEX LUG
539 1013313..  ..16 .... NUT½-13 HEX NYLOC
539 1083464..  ....8 .... HHB ½-13 x 2½
539 1083695..  ....8 .... HHB ½-13 x 1¼
539 1153706..  ....2 .... BRAKE ROD
539 1154517..  ....2 .... KEY, 3/16 x 1
539 1155338..  ....2 .... WASH ER5/16 FLAT TYPE A
539 1155829..  ....2 .... WASH ER5/16 ID x 1/8 OD
539 11567110..  ....2 .... COTTER PIN, 3/32 x 1 LG
539 11567411..  ....2 .... NUT 5/16-18 HEX FLANGE
539 11635012..  ....2 .... SPRING
539 11778313..  ....2 .... TIRE ASM 23 x 8.5-12
539 11781614..  ....2 .... CONTROL ARM, DRILLED
539 13280815..  ....2 .... MOUNT, MOTOR
539 10110916..  ....2 .... WHEEL HUB ASSM

DRIVE

539 11796117..  ....2 .... SET SCREW W/HEX HEAD
539 11796218..  ....2 .... SPRING
539 12177019..  ....2 .... MOTOR, PARKER
539 12185920..  ....2 .... SPRING MOUNT
539 12189521..  ....2 .... PULLEY
539 12794522..  ....2 .... M6 x 1 x 16MM HEX BOLT
539 97695623..  ....4 .... SCREW 5/16-18 x .38 SET
539 97697924..  ....4 .... NUT 3/8-16 HEX NYLOC
539 99020925..  ....2 .... HHB 5/16-18x1
539 99051726..  ....4 .... WASHER 3/8 FLAT
539 99062727..  ....2 .... HHB 5/16-18 x 1¼
539 99071728..  ....6 .... NUT 5/16-18 HEX NYLOC
539 11780829..  ....1 .... TIRE
539 11780730..  ....1 .... RIM, 12 X 7
539 91223731..  ....1 .... VALVE STEM



DECALS

2

3

4

5

6

8

1

9

7

11

14

12

13

10

14



DECALS

539 1099081..  ....1 .... DECAL, OPERATION
539 1177092..  ....1 .... DECAL, FLAG
539 1324443..  ....1 .... DECAL, MINI MAX
539 1324434..  ....1 .... DECAL, CONTROL PANEL
539 1180045..  ....1 .... DECAL, CUT HEIGHT
539 1199786..  ....1 .... DECAL, LEVER
539 1020637..  ....2 .... DECAL, COMMERCIAL

539 1034338..  ....1 .... DECAL, YAZOO/KEES
539 1034249..  ....1 .... DECAL, Y/K
539 11770710..  ....1 .... DECAL, FUSION
539 11805711..  ....1 .... DECAL - BELT ROUTING 
539 13242612..  ....1 .... DECAL, 34
539 11569713..  ....1 .... DECAL, DANGER
539 11571714..  ....2 .... DECAL - DANGER



Part No. 539 132448IR 11/01/07


	Contents
	Chassis / Frame
	Engine
	Steering
	Parking Brake
	Hydraulic Pump-Motor
	Mower Lift / Deck Lift
	34" Mower Deck
	Controls
	Fuel System
	Seat
	Casters
	Electrical
	Drive
	Decals



